

TEST REPORT

KOTITI NO. : I-1128(Amended)
APPLICANT : CRUZ DEVELOPMENT & DESIGN, INC
DATE IN : January 19, 2009
DATE OUT : January 28, 2009
 (Amended on February 2, 2009)

Comment : The applicant was amended at the applicant's request.

Sample Description	ONE (1) LABEL
Item	N/S
Buyer	N/S
Style Number	N/S
P.O. Number	N/S
Color(s) Submitted	N/S
Submitted Fiber Composition	N/S
Submitted Care Instruction	N/S
Test Result	For further details, please refer to the following page(s).

* N/S : Not Submitted



SANG RAG LEE
GENERAL MANAGER



MYUNG HAK LEE
DIRECTOR GENERAL

Contact information for technical questions and general inquiries.

· Prepared by :	Jin Ju Kim	(822) 3451 7103	jinju@kotiti.re.kr
· Primary contact :	Joung Wook Lee	(822) 3451 7114	jwlee@kotiti.re.kr
· Back-up :	Jin Chun Kim	(822) 3451 7102	Jc_kim@kotiti.re.kr

TEST CONDUCTED	TEST RESULT(S)	TEST METHOD
----------------	----------------	-------------

Lead Content, mg/kg

EPA 3051A-2007

Total Lead (Pb) ND

*ND(Not Detected) : Less than 10 mg/kg

Phthalate content, mg/kg

Extraction with organic solvents/GC-MS

Di-isononyl phthalate (DINP) ND

Di(ethylhexyl) phthalate(DEHP) ND

Di-n-octyl phthalate(DNOP) ND

Di-iso-decyl phthalate (DIDP) ND

Butyl benzyl phthalate (BBP) ND

Dibutyl phthalate (DBP) ND

*ND(Not Detected) : Less than 40 mg/kg

< Picture >

